
ADVANCES IN
CHITIN SCIENCE

Volume IV

EUCHIS' 99

Edited by
Martin G. Peter
Alain Domard

Riccardo A.A. Muzzarelli



ADVANCESIN
CHITIN SCIENCE

VolumeIV

Edited by
Martin G. Peter

Universität Potsdam, Potsdam, Germany
Alain Domard

Universite Claude Bernard, Lyon, France
Riccardo A.A. Muzzarelli

Universitä di Ancona, Ancona, Italy



Advances in Chitin Science, Vol. IV
Proceedings of the 3rd International Conference of the European Chitin Society

Edited by M. G. Peter, A. Domard, R. A. A. Muzzarelli

© Universität Potsdam, 2000

Printed by: Druckhaus Schmergow
Schmiedergasse 5a, D - 14550 Schmergow, Germany

Published by: Universität Potsdam
Universitätsbibliothek
Publikationsstelle
Postfach 60 15 53
[...]
with ethanol and acetone , dried at 105 °C during an hour, and the obtained powder was sieved
through mesh 140-200 ( deacetylation 83% and viscosity 160 mPa s.).

Pectin used was from SIGMA (cytric source, deacetylation grade 84%).
First it was considered essential to establish the best Pectin-Chitosan (P/CH) ratio for

obtaining uniform and with right firrnness pellets, and also pellets which could stay stable
through time and during stirring.

Studies were conducted with different ratios, obtaining the following results:
• P/CH ratio 0.45 : beads formation was not observed.
• P/CH ratio 1.80: beads with the demanded features were formed.
• P/CH ratio 5.00: beads features obtained were better than with ratio 1.80
• P/CH ratio 7.20: beads properties were similar to those obtained with ratio 5.00
• P/CH ratio 10.0: irregular rings were obtained.
Therefore, 1.80, 5.00 and 7.20 ratios were used.
With the aim of choosing one of these three ratios, we studied the adsorption of Pb

(11), Hg (11) and Cd (1I),that is, which was the ratio that gives pellets with the best retention of
these species .

The stirring times were 1,5,10,20,40,45,60,75,90,115,120 and 150 days.
According to these preliminary tests the P/CH ratio 5.00 showed the best adsorption in

the lower time and the beads were not deformed during stirring.
The pellets were prepared mixing powder chitosan with 100 mL suspention Na

Pectinate 2% (w/v) .
The suspention was homogenized with a magnetic stirrer and immobilized by

dropping it into a solution of CaCh (4% w/v) . The resulting beads were kept in this solution
for 12 to 24 hours at ambient temperature in order to hardened them.

Second , the beads were distilled water washed. The resulting beads were kept
refrigerated between 4 _70 C until they were used. The species involved in the adsorption

- 112 -



study were determinated by plasma induced emision Spectrophotometer SHIMADZV ICPS
1000 III equipped with ultrasonic aerosol generator VAG 1.

Results and Discussion
To show the pellets usefullife span we studied the Hg (11) adsorption. The pellets can be used
after 5 months since they were prepared, as shown in figure 1.

•• •• • •••:i 16
.
0 0 ~•••

E 14.00

~ 12 .00

2 10 .0 0

CT 8 .00

6 .00

4 .00

2 .00

0 .00 +---.----,----.----,-----r---.-----.,.--~

o 20 40 60 80 100 120 140 160

t1me(days)

Figure 1. Hg(lI) 7.56 10-4 M. NaCI04 (ionic strength O.OIM) pH 5. Batch stirring, ternp . 20
± 1°C

To show the pellets efficiency during adsorption, individual experiences were performed
with Pb(II), Hg (11) and Cd (11), and they were compared with chitosan and pectin as
adsorbents themselves.

The optimal operating conditions as stirring time, pellets quantity, temperature and ionic
strength were also studied.

Adsorption isotherms of Hg(lI)

_ 11 .00
...J I • • • •E 1• .00 ...i 12 .00

...
I ...

.=. 10 .00 • ...
<T t1 .00

6.00 • *• .00 •2.00 : • •••• • • • •
0.00

50 100 150 200 250 300

IIme (mln)

.pelleta • ehltoa.n .peetln

Figure 2. Hg(lI) 7.5 x 10-4 M. NaCI04 (ionic strength 0.01M) pH 5. Bateh stirring, temp
20± IOC

As shown in figure 2, Hg(lI) shows a different behaviour with ehitosan ,peetin and
with the pellets .

The chitosan adsorbs following the parabolie law of diffusion, but onee it has reaehed
a maximum at 150 min, a slow desorption takes plaee. The peetin shows an absolutely
different adsorption isotherm compared to the chitosan pellets isotherm. In the experimental
results showed by the peetin, first adsorption takes p1aee and seeond a slow desorption,

- 113 -



reaching equilibrium at a very low concentration. Pellets behave quite similar to chitosan, but
doesn't show desorption during our experiences.

Adsorption isotherms of Pb(lI)

120 .00
:::r • • • • • • • •E 100.00 •
~ • A80 .00
er A A A A

A
A

60.00

• A
40 .00 A A

• • •20 .00 •• • • • •0.00

0 60 100 160 200 260 300

time (min)
• pellets .pectln Achltoun

Figure 3. Pb(ID 5 x 10-4 M. NaCI04 (ionic strength 0.01M) pR 5. Batch stirring, temp
20± 1°C

Doing a similar analysis to Rg(ll) in Pb (I1) ( figure 3), chitosan shows consecutive
adsorption-desorption cycles, and then reaching equilibrium. The pectin shows a valuable
initial adsorption, and second a slow desorption . The pellets show a greater adsorption,
reaching equilibrium after 80 minutes.

Adsorption isotherms of Cd (11)

30.00
:::r
E 21.00

i • • • •
20.00 •"er 15.00 • • "•••10.00 "
5.00 • • • •0.00

0 50 100 150 200

Achltoun .pellels .pectIn

• •

" "

• •
2SO 300

tlme (Mn)

Figure 4. Cd(ll) 1.06 x 10.3 M. NaCI04 (ionie strength 0.01M) pR 5 Batch stirring, temp
20± 1°C

Cadmium shows ( figure 4) a similar behaviour than Pb (In. The adsorption process
for the pellets shows two steps until it reaches a maximum adsorption. First, a quick

- 114 -



superficial adsorption takes place, and after that diffusion trough superficial porous appears
and this is the rate-lirniting step [1].

In every experimental step for the adsorption control for Pb(I1), Hg (11) and Cd (I1)it
was concluded that the pellets showed the best efficiency for the three species adsorption.

This reveals that the functional groups involved that appear in each chitosan and
pectin are in a better position in the pellets, regarding to adsorption.

Adsorption sites will involve positively charged amino groups ( NH3+) and to
secondary ionized alcohols ( alcohol-O') due to the fact that ph is 5.

Supporting on theoretical calculation done in our laboratory using EHMO[6] and
modify by Calzaferri et al. (ICONC program)[7] we have enough reason to explain that the
different behaviour are due to a different binding energy between metal and corresponding
functional group, and this would support the different chitosan adsorption-desorption
processes, being this binding weaker than the binding in the pellets[8] .

It was concluded that chitosan - Ca pectinate pellets constitute an excellent system for
eliminating contaminants from water systems .

References
[1] R. A. A. Muzzarelli . Natural Chelating Polymers. New fork.1973. 177 - 227 .
[2] C. Huang, Y.C. Chung, M.R. Liou. Adsorption ofCu(II) and Ni(II) by pelletized

biopolymer. Journal 0/Hazardous Materials. 1996. 45, 265-277.
[3] G. L. Rorrer, 1. D. Way, T. Y. Hsien. Synthesis ofporous - magnetic chitosan beads

for removal of cadmiun ions waste water. Ind. Eng. Chem. Res. 1993. 32, 2170 
2178 .

[4] M. S. Masri, V. G. RandalI, A. G. Pittman. Removal ofmetallic ions by partially
crosslinked polyamine polymers.Polym. Prep An. Chem. Soc. Div. Polym. Chem.
1978, 19, 483 -488..

[5] R . M . Hassan, A. Awad, A. Hassan. Polymer Chem. 1. Polymer Sci. 1991.29, 1645 .
[6] R . Hoffinann. Solids and Surfaces: A chemist 's view ofbonding in extended

structures. Cuch, New fork. 1988.
[7] J. Kamber, LO . Forrs, G. Calzaferri. ICONC. 1. Phys. Chem. 1989. 93, 5366.
[8] M . L. Ferreira, M. E. Gschaider. Theoretical and Experimental study ofPb'" and

Hg2
+ adsorption on biopolymers I. Theoretical. In press.

- 115 -



Advan. Chitin Sci., VoL "
M.G. Peter , A. Domard and R.A.A . Muzzarelli, eds.

University ofPotsdam, 2000. ISBN 3-9806494-5-8

Bioseparation of protein from cheese whey by using chitosan coagulation
and ultrafiltration membranes

Piyabutr Wanichpongpan'", Ajit P. Annachhatre", Suwalee Chandrkrachang"

{al Department ofChemical Engineering, Faculty ofEngineering, King Mongkut's University
of Technology Thonburi, Bangkok 10140 Thailand

(b) Environmental Engineering Program, School of Environment, Resources and
Development, Asian Institute ofTechnology, Pathumthani 12120 Thailand

{cl Bioprocess Technology Program, School ofEnvironment, Resources and Development,
Asian Institute ofTechnology, Pathumthani 12120 Thailand

Summary
The protein removal from cheese whey was highest by using 50 mg/L of chitosan solution in
comparing with other coagulants. Consequently, the supematant was separated by
ultrafiltration using chitosan membranes. Performance of chitosan membranes were measured
by the flux and percent rejection of the protein. It was found that the flux value was higher
than that of the flux without chitosan coagulation. Chitosan coagulation was used mainly to
increase the flux as the reduction of dissolved solids which were achieved by coagulation.
The protein rejection was decreased for the same reason. The result showed that chitosan can
be utilized including coagulation and ultrafiltration for bioseparation ofthe protein.

Introduction
Chitin is polymer of [ß-(I~)-2-acetamido-2-deoxy-D-glucopyranose].It is one ofthe most
abundant organic materials on earth and second only to cellulose and murein, which is the
main structural polymer in the cell wall of bacteria. The principal derivative of chitin is
chitosan, produced by alkaline deacetylation of chitin. Chitosan is polymer of [ß-(I~)-2
arnino-2-deoxy-D-glucopyranose] [1]. Chitin and chitosan have wide application in food,
pharmaceutical, and other industrial uses such as wastewater treatment, bioseparation, coating
and protective materials. Regarding to the applications of chitosan, the purpose of this study is
to evaluate the activity of chitosan as coagulant in comparison to other commercial products
and the performance of chitosan membrane in ultrafiltration for concentration of cheese whey
protein [2-4].

The main purpose of using ultrafiltration to treat whey is to concentrate the native
whey proteins to obtain a protein powder. A number of whey-pretreatment have been
developed to improve UF membrane flux rate for fractionating the whey protein concentrate
(WPC). The flocculation of cheese whey protein by chitosan can also improve UF membrane
flux rate for fractionation [5-8].

- 116 -



Materials and Methods
The cheese whey was collected from local dairy factory having 1008 mg/l total kjeldahl
nitrogen (TKN), 6300 mg/I protein nitrogen, 62177 mg/I total solid and pR of 4.7 . Protein
present in the supematant of cheese whey were primarily in dissolved form . However, they
may precipitate out after pR adjustment. Accordingly, effect of pR adjustment on protein
precipitate and settlement from cheese whey supematant was first investigated. 1 liter of
supernatant cheese whey was taken into a number of I liter beakers and pR ion each beaker
was adjusted to a specific value ranging from pR 6.0 to 10.0. Turbidity and protein content of
the supematant before and after pR adjustment were recorded for estimation of protein
removal efficiency.

Investigation were conducted by jar test to estimate effect of operating parameters like
pR and coagulation dosage on protein removal. Four different coagulants were used viz.
chitosan, polyaluminium chloride (PAC), alum sulfate (Ah(S04)J' 14R20), and carrageenan.
Separate stock solution of the four coagulants were first prepared with concentrations of 5g/1
of chitos an in 1% acetic acid [1], 50g/l of PAC, 50 g/l alum, and 5 g/l of carrageenan in water.
The operating conditions are summarized in Table 1.

Table 1. Various operating conditions in coagulation

Operating conditions Unit
Coagulant: Chitosan mgIJ

PAC mg/I
A1um mg/l
Carrageenan mg/l

pR
Rapid mixing: Speed rpm.

Contact time nun.
Slow mixing: Speed rpm.

Contact time nun.
Sedimentation in Imhoff cone min.
Filtration nun.

Values
20-90
100-500
100-500
20-100
6.0-10.0
150
2
20
15
60
10

Cheese whey separation was done by using chitosan as coagulant and then let to
separate protein from supernatant cheese whey by chitosan membrane with the selected
operation of ultrafiltration. Chitosan membrane is prepared from local commercial chitosan
products form shrimp shells with a moisture content of 10.00%, ash content of 0.50% and
degree of deacetylation of74.85%.

The ultrafiltration experirnents were conducted in DDS mini lab 10 module by
chitosan membrane of 20000 Dalton MWCO . The experiments were investigated by varying
applied pressure at 0.9, 1.2 and 1.5 bar while keeping retentate flowrate constant at 0.6 GPM.
The retentate flowrate was then varied at 0.2, 0.6 and 1.0 GPM keeping applied pressure
constant at 1.2 bar . Temperature was maintained at 25°C for both experiments. The pR of
feed concentration was fixed at 7.0 for chitosan membrane. Cheese whey without and with
chitosan coagulation was tested for each set of ultrafiltration experiment. The permeate
solution was collected every hour for 10 hours to analyze flux [9] and protein rejection [7].
Protein concentration of cheese whey in feed tank and penneate stream was measured
spectophotometrically using calibration curve developed by Bradford Assay [10].

- 117 -



Results and Discussions
Figure 1 iIIustrates the performance of different coagulants at their selected operating
conditions. As can be seen, performance by chitosan is superior than other coagulants in all
resoects.

500

400

i 300

~ 200

100

O+-.....""'----t--
OUtosan PAC Ah.m

80

~:::60
~
~40

.~

~ 20

o
Chilosan PAC Ah.m Cun geenan

(a) Dosage for coagulants at optimum pH
700

600

~""
]400
~300

i 200

'"

(b) Turbidity removal for different coagulan

(c) Protein removal for different coagulant (d) Sludge volume at different coagulant
100

80

1 60

~ '0

~ 20

(e) Filtration volume at different coagulant

Figure 1. Effect ofcoagulation on coagulants

Chitosan yielded better protein as weil as turbidity removal at lower dosage value.
Coagulant dosage at selected operating conditions for chitosan was only SO mg/l as compare
to 400 mg/l for PAC, 300 mg/I for alum, and 80 mg/I for carrageenan while superior protein
removal of77.8% was obtained by chitosan in comparison with 68.5%,62.0%, and 25.0% by
PAC, alum and carrageenan, respectively. Turbidity removal of 72.5% was obtained by
chitosan under selected conditions while only 50.0%, 52.5% and 40.0% removal were
recorded by PAC, alum and carrageenan, respectively. This data also suggests turbidity
removal is not proportional to protein removal from cheese whey. Raw Cheese whey was
necessary to maintain at a pH of 7.0 otherwise chitosan membrane was damaged andlor
dissolved by lactic acid ifpH lower than 5.8.

- 118 -



Effect of applied pressure on chitosan membrane without coagulation: The effect of applied
pressure on permeate flux and protein rejection was investigated by performing experiments
with three different applied pressures viz. 0.9, 1.2, and 1.5 bar. The flowrate from retentate
stream was kept constant at 0.6 GPM in all the experiments.

Permeate fIux: Permeate flux in all the batches showed marked reduction of 48.4%
54.3% for chitosan membrane during first hour of operation . Steady state flux was obtained
after about 7 hours of operation in case of chitosan membrane. Steady state permeate flux for
chitosan membrane (CIS) were 0.88, 0.68, and 0.61 Vm2.h for the applied pressure of 1.5,
1.2, and 0.9 bar, respectively (Figure 2a). The decrease in permeate flux during a typical batch
operation can be attributed to the increase in thickness of protein gellayer which increases the
resistance to permeate flux. Deposition and adsorption of colloidal proteins on extemal
surface and internal pores of the membrane leads to reduction on membrane perrneability,
causing reduction ofpermeate flux [6).

Protein rejection : Average protein rejection during each hour of sampling interval
with respect to batch time is plotted in Figure 2b. Protein rejection is lowest of about 66.8%
with CIS for 1.5 bar applied pressure as compare to 70.5% and 78.0% with CIS for 1.2 and
0.9 bars during first hour of batch operation. This is primarily because at the beginning of
batch operation, the external surface as weil as the internal pores of the membrane are clean
and hence more protein molecules can escape through the membrane at higher operating
pressure [5]. The steady state protein rejection are 81.4%,82.8% and 85.6% with CIS for 1.5,
1.2, and 0.9 bars respectively (Figure 2b) implying higher steady state protein rejection for
higher operating pressures. It is expected that this values will eventually reach time averaged
protein rejection as batch operation time further increases.